
Report on

Integrated 2012 Water Utilities Plan

City of Lawrence, Kansas

Project No.  59410

2012





Technical Memorandum No. 1 
Initial Services 

Water Master Plan 

for  

Lawrence, Kansas 

City of Lawrence, Kansas 

BMcD Project No. 59410 

City P.O. 002109 

Burns & McDonnell Engineering Company, Inc. 
9400 Ward Parkway 

Kansas City, MO 64114 

 
 

 

  

 

 



TECHNICAL MEMORANDUM NO. 1 
Lawrence, Kansas Water Master Plan 
December 20, 2012 
 

TC-1 

City	of	Lawrence,	Kansas	

Water	Master	Plan	Technical	Memorandum	No.	1	

Table	of	Contents	
 

A. Purpose ........................................................................................................................................ 1 
[...]

3rd

26th

Oh
io

70
0

1150

17
50

900

60
0

50
0

10
00

1062

1300

7th

14th

18th

1550

96
0

28th

1050

12th

1082

Mi
ch

iga
n

26th

5th

Ha
rpe

r

5th

900

29th

10

8th

Trail

14th

N/
A

23rd

13
26

1400

N/
A

1700

1700

27th

900

18th

26th

N/A

9th

7th

1800

27th

13th

22nd

97
6

1150

1250

15th

2nd

Ar
ka

ns
as Missouri

1500

4th

1300

24th

Stonecreek

27th

Inverness

70
0

1700

29th

800

90
2

95
0

25th

50
0

25th

5th

13th

Harvard

23rd

1150

3rd

2000

Ma
ine

11
00

1082

900

902

13
00

1800

28th

30th

Oh
io

29th

8th

3rd

1500

1800

1600

1800

55
0

25th

1264

8th

10th

11th

11
00

17
50

Iow
a

30th

9th

1200

24th

30th

Lo
uis

ian
a

16
75

7th

Maple

20th

15
50

900

3rd

Schwarz

15th

2000

Harvard

27th

24th

Eldridge

Ma
ple

22nd

1950

La
wr

en
ce

75
0

16th

950

7th

Av
alo

n

28th

1062

600

900

55
0

Overland

17th

600

11th

1300

900

3rd

19th

1300

14001400

24th

1550

11
50

18
50

40

14
50

28th

25th

1250

24th

Crestline

GA
TE

25th

Ra
wh

ide

27th

Illin
ois

1700

Carson

8th

500

12
00

Su
ns

et

85
0

900

1050

26th

16
00

28th

1500

90
0

1600

12th

18th

Ou
sd

ah
l

1450

90
2

Ala
ba

ma

1200

11
25

26th

Randall

14 inch

20
 in

ch

24 inch

12 inch

16 inch

12 inch

12 inch

16 inch

12
 in

ch
12 inch

16 inch

12 inch

12 inch

12
 in

ch

12
 in

ch

16 inch

12 inch

12 inch

12
 in

ch

12 inch

12
 in

ch

12 inch

12 inch

12 inch

12 inch

12 inch

12 inch
12

 in
ch

12 inch

12
 in

ch

12
 in

ch

12
 in

ch

12 inch

12 inch
12

 in
ch

12
 in

ch

12
 in

ch

16
 in

ch

12
 in

ch

16 inch

16 inch

16 inch

12
 in

ch

12 inch

16
 in

ch

12
 in

ch

12
 in

ch

12
 in

ch

12 inch

12 inch

12 inch

12 inch

12 inch

12 inch

12 inch

12 inch

12
 in

ch

12 inch 12 inch

12 inch

12 inch

12 inch

12
 in

ch
12 inch

12 inch

12
 in

ch

24 inch

12 inch

12 inch

12 inch

14
 in

ch

16 inch

24
 in

ch

12
 in

ch

12 inch

24 inch

12
 in

ch

12
 in

ch

12 inch

16 inch

12
 in

ch

12 inch

12 inch

12 inch

12 inch

16 inch

12 inch

12
 in

ch

12 inch

16
 in

ch

12
 in

ch

12
 in

ch

12 inch

16 
inc

h

12 
inc

h

24 inch

12 inch

24
 in

ch

12 inch

12
 in

ch

12 inch

12 inch

12 inch
12 

inc
h

12
 in

ch

12
 in

ch

14
 in

ch

16 inch

12 inch

16
 in

ch

12 inch

12 inch

16 inch

12 inch

12
 in

ch

12
 in

ch

12 inch

12
 in

ch

12 inch

12 inch

12 i
nch

24
 in

ch

12
 in

ch

12 inch

12 inch

16 inch

16 inch

12 inch

12 inch

24 inch

12 inch

24
 in

ch

12 inch

16
 in

ch

12 inch

12
 in

ch

12
 in

ch

12 inch

12 inch

16 inch

24 inch

12
 in

ch

12 inch

24
 in

ch

12
 in

ch

12 inch

12
 in

ch

12 inch

12 inch

12 inch

12
 in

ch

12
 in

ch

12
 in

ch

16 inch

12 inch

12 inch

12 inch

12
 in

ch

12 inch

12
 in

ch

12 inch

16 inch

16
 in

ch

12
 in

ch

16 inch

24 inch

24
 in

ch

12
 in

ch
12

 in
ch

12
 in

ch

12 inch

12 inch

12 inch 12 inch

12 inch

12
 in

ch

12 inch

12 inch

16 inch

12 inch

12 inch

16 inch

12 inch

12 inch

12 inch

12 inch

12
 in

ch

12 inch

12 inch

12 inch

12 inch

12 inch

12 inch

12
 in

ch

12 inch

16 inch

12 inch

16
 in

ch
12

 in
ch

12 inch

12
 in

ch

12 inch

16
 in

ch

24 inch

16
 in

ch

12 
inc

h

16 inch

12 inch

12
 in

ch

2020

Kasold

KAW 3 (WH)
KAW 5 (CS)

CLINTON 4 (CS)

CLINTON 3 (CS)

Intake & Raw Water *

KAW 2 (WH)KAW 1 (WH)KAW 4 (CS)KAW 3 (CS)KAW 2 (CS)KAW 1 (CS)KAW 7 (CS)KAW 6 (CS)

Oread 1(WH)Oread 2(WH)

CLINTON 4 (WH)
CLINTON 2 (CS)CLINTON 1 (CS)CLINTON 3 (WH)CLINTON 2 (WH)CLINTON 1 (WH)

Lawrence Ks.

Figure TM2.1

0 4,0002,000
Feet

±

E:\
Pr

oje
cts

\Li
be

rty
_W

MP
\co

py
_o

f_G
row

th_
Ar

ea
s.m

xd

Intake & Raw Water PS[Ú

Legend

TAZ Areas

Pressurized Main
Central Service
West Hills
City Limits

Growth Areas
2020 City Inside
2020 Inside
2020 Outside
2030 City Inside
2030 Inside

2030 Outside
2030 City Outside
Build Out
City Build Out
KU Development
Water Only

Network Structure
UT EnclosedStorageFacility
") ProductionWell
[Ú PumpStation
KJ StorageBasin
3Q TreatmentPlant

Pump[Ú



TECHNICAL MEMORANDUM NO. 2 
Lawrence, Kansas Water Master Plan 
December 20, 2012 

3 

wells at Burcham Park have a water right of 1.9 MGD, increasing the total average daily diversion rate to 

22.4 MGD from the Kansas River and the alluvium. 

 

Table TM2.1: Kansas River Water Right Summary 

Source 
Water 
Right 

Permit  
Status 

Allocation  Maximum Day 
Diversion Rate 

(MGD) (acre‐ft/year)  (MGD)  (MGY) 

Kansas River 

DG‐2  Vested  1804.3  1.6  588.0  6.62 

2019  Appropriated  5574.6  5.0  1816.7  10.02 

44594  Approved  15,556.01  13.9  5069.6  44.92 

Subtotal        22,934.8  20.5  7474.3    

                    

Alluvium                   

Well No. 3 & 4  DG‐1  Vested  773.4  0.7  252.0  ‐‐  

Well No.7  2019‐A  Appropriated  652.1  0.6  212.5   ‐‐ 

Well No.5  9811  Appropriated  306.9  0.3  100.0   ‐‐ 

Well No.6 & 8  26315  Appropriated  350.4  0.3  114.2   ‐‐ 

    Subtotal        2082.8  1.9  678.8  44.9 

Kansas River Total        25,017.6  22.4  8153.0  44.9 

Notes: 
1Net additional quantity for a total water right of 25,017.6 acre-feet per year. 
2Maximum at a point in time - water right 44594 increased maximum to 44.9 MGD. 

 

B.2 Diversion Facilities 

Diversion from the Kansas River includes a single surface water intake and groundwater from six wells 

located in Burcham Park on the west bank of the river south of the I-70 Kansas Turnpike.  Surface water 

diversion is conveyed to the raw water pumping system and then pumped to the Kaw WTP.  Groundwater 

diversion is collected from the river alluvium by the wells and pumped directly to the Kaw WTP. 

 

B.2.a Surface Water Diversion 

The Kansas River supplies surface water through a single crib type intake and a 30-inch siphon line to the 

raw water pumping system.  Surface water diversion is dependent on the Kansas River elevation, which is 

set by the Bowersock Dam flashboards.  When the flashboards are in the “up” position the normal river 

elevation is 813.5 feet (ft) and in the “down” position the normal river elevation is 807.5 ft. 

 



TECHNICAL MEMORANDUM NO. 2 
Lawrence, Kansas Water Master Plan 
December 20, 2012 

4 

B.2.b Groundwater Diversion 

Currently, the only groundwater available to the City is collected by six wells that were constructed in the 

1940s and 1950s.  The wells are shallow at approximately 60 feet deep, but they could be re-drilled and 

the well field renovated to deliver the groundwater right on an annual basis.  Groundwater can be 

effectively used to blend with surface water during the winter months to increase water temperature. This 

practice is used by other utilities in the area to reduce water main breaks in the distribution system.   

 

Wells along the Kansas River offer a number of advantages for future water supply.  Groundwater, or 

groundwater under the direct influence of surface water, will undergo bank filtration thereby minimizing 

solids issues reducing TOC, and provides consistent temperatures in the 55 degree range.  High or low 

river conditions will have minimal impact on well performance. 

 

Diversion alternatives include horizontal collector wells (HCW) and vertical wells.  HCWs offer the 

advantage of minimizing the number of facilities and land requirements while maximizing supply 

capacity.  HCWs require a mix of water rights.  This mix is typically 90 percent surface water and 10 

percent groundwater.  Based on previous studies, alternate diversion sources are available to provide 

water to Kaw and Clinton WTPs or provide a redundant water supply to enhance reliability.  These 

concepts are discussed in further detail in TM No. 5 – Diversion Alternatives. 

   

B.3 Raw Water Pumping System 

The raw water pumping system consists of the Low Service Pump Station (LSPS) No. 1, LSPS No. 2, and 

six wells near Burcham Park.  LSPS No. 2 is the primary pumping facility that delivers raw water to the 

treatment process.  LSPS No. 2 includes one traveling debris screen installed during the original booster 

pump station (BPS) construction and five vertical turbine pumps which were installed in 2008 with a firm 

capacity of 20.5 MGD.  Each vertical turbine pump has a rated capacity of 5.1 MGD at 83 feet of head; 

Pump No. 3 and No. 4 are equipped with variable frequency drives (VFD).     

 

LSPS No. 1 has a rated firm capacity of 4.0 MGD with two pumps rated for 2.0 MGD and another rated 

for 2.7 MGD at 80 feet of head.  This station is not currently used and was last operated just for the raw 

water supply stress testing conducted in 2007. 

 

When all six wells are operational, they can supply about 1.0 MGD to Kaw WTP.  Each well is about 60 

feet deep and includes a crows-nest housing a vertical turbine pump with oil lubrication.  Two years ago 

the west bank of two wells was disabled by weather.  The electrical power system restoration for Well 



TECHNICAL MEMORANDUM NO. 2 
Lawrence, Kansas Water Master Plan 
December 20, 2012 

5 

No.’s 3, 5, 6, and 7 was completed in 2011 and generally included relocating the power supply system 

underground. There are no current plans for similar improvements at Well No.’s 4 and 8.   

 

B.4 Water Treatment 

Kaw WTP is a lime softening plant treating Kansas River water.  Prior to September 2009, the plant was 

an excess lime softening plant and the WTP can be run in softening mode or excess lime softening mode.  

The plant was built in 1917 and has been expanded over the years to a rated capacity of 17.5 MGD.  The 

plant has two trains of equal capacity.  Capacity is limited to 16 MGD by a hydraulic bottleneck at the 

effluent of the carbon contact chamber.  An 8-inch curb was added in late 2010 to the influent, but has not 

been flow tested.  Based on the results of the future flow testing, treatment capacity could be increased up 

to 17.5 MGD.  As the water source is the Kansas River, influent water quality is highly variable.  

Hardness can be as high as 330 mg/L and turbidity can range from 5 to >1000 NTU.  Typical potable 

water hardness is 140 mg/L and alkalinity is > 40 mg/L.   

 

A general process overview of the water treatment system from river diversion to high service pumping is 

described below: 

 Water is conveyed from the intake crib in the Kansas River to LSPS No. 2, which includes a 

single traveling debris screen upstream of five vertical turbine pumps; 

 LSPS No. 2 pumps water to the pre-sedimentation basin – a small dose of Nalco 8201 Plus 

cationic polymer is added, <0.5 mg/L only when influent turbidity load is at an NTU greater than 

400; 

 Pre-sedimentation residuals are flushed back to the river; 

 Water flows by gravity through the carbon contact basin; powder activated carbon (PAC) is 

added via side stream injection into a 36-inch diameter pipe at one of two injection points at 4 to 

24 mg/L; 

 A splitter structure diverts flow to train 1, train 2, or both; 

 

Table TM2.2: Kaw WTP – Rapid Mix Chamber Chemical Addition 

Chemical  Dose Range (mg/L)  Typical Dose (mg/L)

Lime  100 to 170  130 

Alum  5 to 10  6 

Polymer  3.0 to 4.0  3.5 

 



TECHNICAL MEMORANDUM NO. 2 
Lawrence, Kansas Water Master Plan 
December 20, 2012 

6 

 Water flows to the rapid mix chamber where the chemicals listed in Table TM2.2 are added.  

Solids can be recycled from the primary basin to the rapid mix; 

 Each flocculation basin includes three sets of two countercurrent paddle wheel flocculators.  

Speed can be adjusted based on the weight of the floc and horizontal velocity to keep solids from 

settling out in the flocculation basin (fast for heavy floc and slow for light floc); 

 Softening is accomplished in the primary basin and baffle walls are used to separate the softening 

and settling zones.  The City monitors pH, alkalinity and turbidity leaving the primary basin; 

 Chlorine and carbon dioxide are added in the secondary basin rapid mix.  Chlorine dose varies 

based on biological demand but can be as high as 5 mg/L. Carbon dioxide is added with a target 

alkalinity goal of 50 mg/L.  The carbon dioxide lacks detention time and is inefficient compared 

to newer pressure systems; 

 Disinfection and Ct occur in the secondary basin. Ct goals are 0.8 to 1.0 in winter and 0.3 to 0.4 

in summer; 

 Ammonia is applied at the end of the secondary basin to create chloramines.  The free ammonia 

goal is <0.1 mg/L; 

 Upstream of the filters, chlorine, orthophosphate, fluoride and a filter aid polymer are added.  

This results in a chloramine dose of 3 to 4 mg/L with some free ammonia residual;  

 Turbidity from the secondary basins is typically 1.3 NTU; 

 Water flows to four dual media filters each with a capacity of 4 MGD at 4 gpm/sqft.  The original 

WTP includes four filters each with a capacity of 1.5 MGD at 4 gpm/sqft that are used during 

high demand periods.  Filtered water is typically 0.03 to 0.04 NTU in the summer and 0.1 NTU in 

the winter; 

 Filtered water from the 1954 filters flows to the 0.574 MG clearwell and filtered water from the 

1917 filters flows to the 0.17 MG clearwell; 

 The plant includes ten high service pumps fed off a common pump suction pipeline between the 

filters.  Seven pumps supply the Central Service (CS) pressure zone and three pumps supply the 

West Hills (WH) pressure zone; 

 Lime solids are conveyed to lagoons at the wastewater treatment plant;  

 Filters backwash is dechlorinated with sodium bisulfite and directly discharged to the river.   

 

Filters are backwashed about every 96 hours of operation.  However, headloss is minimal and the filter’s 

effluent turbidities are still good.  The City will evaluate extending the filter run time.   

 



TECHNICAL MEMORANDUM NO. 2 
Lawrence, Kansas Water Master Plan 
December 20, 2012 

7 

B.5 Current Issues 

Current issues with respect to the Kansas River, river diversion, and raw water pumping include the 

following:   

 Zebra mussels are present in the river and are cleaned out of the pre-sedimentation basin 

annually; 

 Gravity intake is the single surface water supply and is about 37 years old  – this presents 

redundancy and reliability issues; 

 Sand bar located upstream of the intake allows large quantities of sand to enter the LSPS No. 2. 

Debris and algae from the river will also clog the intake, raw water piping near bends, and the 

debris screen inside the LSPS No. 2 wetwell; 

 Age and condition of the six wells require planning for renovation of the well field or 

construction of a new well field.  Similar electrical systems improvements completed in 2011 on 

Well No.’s 3, 5, 6 and 7 should be considered for Well No.’s 4 and 8 for added protection from 

overhead obstructions, such has falling branches and aging trees, and to limit the potential for 

vandalism; 

 LSPS No. 1 is in need of modernization or full replacement;  

 City staff wants to relocate the phosphate feed downstream of the filters; 

 Taste and odor issues need to be evaluated in detail and a control system designed and installed;  

 Microcystin species need to be evaluated in detail and a control system designed and installed. 

 

C. Clinton Lake and Clinton WTP 

Clinton Lake is operated by the U.S. Army Corps of Engineers (COE) and is the only water source for 

Clinton WTP.  The lake is also used for flood control, industrial supply, recreation, fish and wildlife, and 

maintaining minimum stream flow conditions on the Wakarusa and Kansas rivers.   

 

C.1 Water Rights 

Water rights for the City at Clinton Lake were increased in to an average annual of 13.3 MGD and a 

maximum diversion rate of 25 MGD.  Table TM2.3 includes a description of each water right and 

expiration date. 

 

Lawrence’s wholesale customers also have water rights in Clinton Lake as listed in Table TM2.4.  This 

includes the City of Baldwin and RWD No.s 1, 2, 4, 5, and 6 for a total of 846.8 million gallons per year 



TECHNICAL MEMORANDUM NO. 2 
Lawrence, Kansas Water Master Plan 
December 20, 2012 

8 

(MGY) and an average of 2.3 MGD.  There are no additional rights available at Clinton and future 

diversions must come from the Kansas River.   

 

Table TM2.3: Clinton Lake Water Right Allocation 

Clinton Lake  Water Right 
Allocation  Maximum 

Day Diversion 
Rate (MGD) (acre‐ft/year)  (MGD)  (MGY) 

Expires 12/29/2019  77‐1  10,646.0  9.5  3469.5  ‐‐ 

Expires 1/1/2031  90‐5  4258.0  3.8  1387.7  ‐‐ 

Clinton Lake Total     14,904.0  13.3  4857.2  25.0 

 

The contract with the Kansas Water Office (KWO) requires Lawrence to pay for water used at Clinton 

Lake as follows: 

 Minimum use is 50% of the contracted amount of each contract;  

 The 90-5 contract is on a sliding scale with full implementation in 2014, and is a variable rate 

calculated by the Kansas Water Office each year; 

 The 77-1 contract is a Fixed Fee of $0.10/1000 gallons; 

 100% of the 77-1 Contract must be used before any water is counted against the 90-5 contract; 

 The City will need to renegotiate these contracts prior to the expiration dates shown in Table 

TM2.3. 

 

Table TM2.4: Wholesale Customer Water Right Allocation 

Wholesale 
Customer 

Water Right

Water Right Allocation 

(acre‐ft/year)  (MGD)  (MGY) 

Max. Day 
(MGD) 

Baldwin City  77‐3  991.5  0.9  323.1  2.0 

RWD #1  77‐4 & 90‐1  189.6  0.2  61.8  0.18 

RWD #2  90‐3  247.9  0.2  80.8  0.47 

RWD #4  77‐5 & 95‐2  533.7  0.5  173.9  1.0 

RWD #5  77‐2 & 95‐3  533.7  0.5  173.9  1.0 

RWD #6  79‐2 & 90‐2  102.1  0.1  33.3  0.30 

Wholesale Total     2598.4  2.3  846.8  4.95 

 Notes:   
 City has an emergency contract with Jefferson County RWD #13.  
 RWD #13 has no water rights in Clinton Lake. 
 



TECHNICAL MEMORANDUM NO. 2 
Lawrence, Kansas Water Master Plan 
December 20, 2012 

9 

C.2 Diversion Facilities 

Diversion from Clinton Lake includes an intake that was constructed as part of the reservoir by the COE 

in 1977.  The intake structure is owned and operated by the COE.  The multipurpose pool elevation in 

Clinton Lake is 875.5 feet and provides storage of 111,400 acre-feet.   

 

C.3 Raw Water Pumping System 

The raw water pump station is owned and operated by the City and includes four pumps with a total 

pumping capacity of approximately 30 MGD.  The rated firm capacity of the pump station is 

approximately 20 MGD.  Pump No. 1 and No. 2 are each rated for 4.6 MGD at 137 feet of head and 

Pump No. 3 and No. 4 are each rated for 10.2 MGD at 137 feet of head.  Pump No. 2 and No. 3 are 

constant speed and Pump No. 1 and No. 4 are equipped with VFDs.  Raw water is pump to the Clinton 

WTP through a 36-inch concrete transmission main.  Currently there is no infrastructure in place for 

transmission redundancy between the pump station and the WTP. 

 

C.4 Water Treatment 

Clinton WTP is a lime softening plant and was expanded in 2009 from 10 MGD to 25 MGD with the 

addition of a 15 MGD treatment train.  However, City staff is working with the Kansas Department of 

Health and Environment (KDHE) to recognize the 25 MGD filter capacity rating.  The expanded plant 

can meet current demands most of the year without Kaw WTP and met recent high demands with some 

restrictions.  The treatment process is described below: 

 PAC is added in the raw water line prior to the flow splitter structure where water is diverted to 

the 10 MGD, 15 MGD or both trains;   

 PAC can be added to the secondary; 

 Water flows from the splitter structure to the pre-sedimentation basin; 

 Lime and polymer are added at the head of the primary settling basin; 

 Ferric can be added at the pre-sedimentation or primary settling basins; 

 Polymer and chlorine are added at the head of the secondary basin. This is where disinfection and 
[...]
The organic nitrogen-containing compounds that might act as precursors for nitrosamine formation during 

chloramination are numerous. Removal of these precursors prior to chloramination is required to reduce 

NDMA formation. DBP reduction strategies typically include improved coagulation, PAC, GAC, and 

preoxidation.  

 

The percent of DOC reduction for the Kaw and Clinton Plant for 2010 is shown in Figure B.29 in 

Appendix B. The treatment process is able to remove between 20 and 30 percent of the DOC at both 

plants. While improving DOC reduction has been shown to reduce chlorinated disinfection byproducts, it 

is still unclear how DOC reduction will impact NDMA formation, with some studies showing minimal 

improvement.  

 

Like other raw water constituents, adsorption of NDMA precursors onto activated carbon strongly 

depends on the chemical structure of the compound, hydrophobicity, and Kow (octanol water partitioning 

coefficient). Overall, NDMA precursors adsorb very well onto activated carbon. Some studies have 

shown that NDMA formation potential was reduced with PAC addition. Pre-oxidation of NDMA 

precursors with ozone and chlorine dioxide can also significantly reduce NDMA formation potential, 

while free chlorine will have minimal impact. 

 

C.2 Perchlorate Regulations 

Perchlorate was absent from the CCL2 list, but included in the draft CCL3 to determine if it would 

require future regulations. In 2008, USEPA staff indicated that federal regulation under the current 

administration was unlikely. USEPA, however, continued to collect data on total perchlorate exposure, 

including the release of the FDA’s Total Diet Study. Legislation that would provide USEPA with two-

and-a-half years to promulgate a final national drinking water regulation for perchlorate was approved by 

a House subcommittee in early November 2007 (H.R. 1747) would require USEPA to propose a 



TECHNICAL MEMORANDUM NO. 6 
Lawrence, Kansas Water Master Plan 
December 20, 2012 

31 

perchlorate MCL one year after the bill’s enactment and promulgate a final national regulation 18 months 

thereafter. 

 

On January 7, 2011, the Office of Environmental Health Hazard Assessment (OEHHA) released a draft 

public health goal (PHG) of 1 part per billion (ppb) for perchlorate in drinking water. The proposed goal 

would revise the existing PHG for perchlorate, which was set at 6 ppb in 2004. Release of the proposed 

revision begins a 45-day public comment period. 

 

On February 2, 2011, EPA Administrator Lisa Jackson announced in a press release and in her testimony 

to the Senate Committee on Environment and Public Works that the agency will move forward to develop 

a regulation for perchlorate in drinking water. The decision to undertake a first-ever national standard for 

perchlorate reverses a decision made by the previous administration and comes after Administrator 

Jackson ordered EPA scientists to undertake a thorough review of the emerging science of perchlorate. 

EPA will propose the perchlorate standard within 24 months. 

 

Perchlorate is both a naturally occurring and man-made chemical, and scientific research indicates that it 

may impact the normal function of the thyroid, which produces important developmental hormones. 

Thyroid hormones are critical to the normal development and growth of fetuses, infants and children. 

Based on this potential concern, EPA will move forward with proposing a formal rule. This process will 

include receiving input from key stakeholders as well as submitting any formal rule to a public comment 

process.  

 

This regulation will likely have minimal impact on the Kaw and Clinton WTPs. 

 

C.3 Volatile Organic Compounds 

On February 2, 2011, EPA Administrator Lisa Jackson announced that the agency will move toward 

establishing one drinking water standard that will address a group of up to 16 carcinogenic VOCs, 

including trichloroethylene (TCE), tetrachloroethylene (PCE) and other regulated and unregulated 

contaminants that are discharged from industrial operations. The VOC standard will be developed as part 

of EPA’s new strategy for drinking water, announced by the administrator in March 2010. A key principle 

of the strategy is to address contaminants as groups rather than individually in order to provide public 

health protections more quickly and also allow utilities to more effectively and efficiently plan for 

improvements. 

 



TECHNICAL MEMORANDUM NO. 6 
Lawrence, Kansas Water Master Plan 
December 20, 2012 

32 

Data collected in 2009 and 2010 for the Kaw and Clinton WTPs showed non-detect for each VOC 

sample. As a result, this regulation will likely have minimal impact on the Kaw and Clinton WTPs. 

 

 

* * * * * 



 

Technical Memorandum No. 7 

Process Evaluation 

Water Master Plan 

for  

Lawrence, Kansas 

City of Lawrence, Kansas 

BMcD Project No. 59410 

City P.O. 002109 

Burns & McDonnell Engineering Company, Inc. 
9400 Ward Parkway 

Kansas City, MO 64114 

 

 

 

  

 



TECHNICAL MEMORANDUM NO. 7 
Lawrence, Kansas Water Master Plan 
December 20, 2012 
 

TC-1 

City of Lawrence, Kansas 

Water Master Plan Technical Memorandum No. 7 

Table of Contents 
 

A. General........................................................................................................................................ 1 

B. Process Evaluation ................................................................................................................... 5 

List of Tables 
 

TM7.1 Kaw WTP Raw Water Quality (January 2008 – December 2010) .......................................... 2 

TM7.2 Finished Water Quality Goals ................................................................................................. 3 

TM7.3 Recommended Minimum Flocculation Basin Detention Times ............................................ 34 

TM7.4 Sedimentation Basin Design Parameters ............................................................................... 41 

List of Figures 
 

TM7.1 Kaw WTP Process Schematic ................................................................................................. 4 

TM7.2 Presedimentation Basin Hydraulic Retention Time ................................................................. 6 

TM7.3 Presedimentation Basin Overflow Rate ................................................................................... 8 

TM7.4 Carbon Contact Basin Hydraulic Retention Time ................................................................. 12 

TM7.5 MIB Adsorption for Various Influent Concentrations ........................................................... 15 

TM7.6 PAC Dose on MIB and Geosmin Removal ........................................................................... 16 

TM7.7 Pac Dose and Removal Efficiency for Geosmin ................................................................... 17 

TM7.8 Rapid Mix Basin Hydraulic Retention Time ......................................................................... 22 

TM7.9 Rapid Mix GT Values ............................................................................................................ 23 

TM7.10 Polymer Addition at Rapid Mix ............................................................................................ 29 

TM7.11 Flocculation Basin Hydraulic Retention Time ...................................................................... 31 

TM7.12 Flocculation Basin Horizontal Velocity ................................................................................ 33 

TM7.13 Sedimentation Basin Hydraulic Retention Time ................................................................... 35 

TM7.14 Sedimentation Basin Overflow Rate ..................................................................................... 37 

TM7.15 Sedimentation Basin Horizontal Velocity ............................................................................. 39 



TECHNICAL MEMORANDUM NO. 7 
Lawrence, Kansas Water Master Plan 
December 20, 2012 

2 

TM7.16 Filter Capacity ....................................................................................................................... 42 

TM7.17 Total and Firm Filter Capacity .............................................................................................. 43 

TM7.18 Kaw WTP Process Limitations .............................................................................................. 45 

List of Appendices 
 

Appendix B ............................................................................................................ Regulatory Evaluation 

Appendix C .................................................................................................................. Process Evaluation 



TECHNICAL MEMORANDUM NO. 7 
Lawrence, Kansas Water Master Plan 
December 20, 2012 
 

1 

A. General 

The purpose of this chapter is to provide a summary of the current treatment process of the Kaw WTP. 

This performance assessment examines each unit process and its ability to meet current and future water 

quality goals, comply with applicable drinking water regulations, and consider expansion. The process 

evaluation identifies treatment limitations, additional testing that may be required, and potential 

modifications to the existing treatment process and/or addition of new unit processes required to achieve 

additional plant capacity. 

 

Regulatory requirements from KDHE’s minimum design standards entitled “Policies, General 

Considerations, and Design Requirements for Public Water Supply Systems in Kansas, 2008 edition are 

used for the evaluation. The KDHE recommendations were also compared with the engineering 

recommendations from the Standards for Water Works 2007 Edition (aka 10 State Standards) and 

drinking water industry recommendations. 

 

A.1 Background 

The Kaw WTP was constructed in 1917 and included a lime mixing basin, two alum coagulation basins, 

aeration, primary settling, and the four original filters. The plant has been through numerous expansion 

and improvement projects through the years (1926, 1954, 1958, 1967, 1971, 1988, and 2001), with some 

areas being modified through several improvement projects. For example, the 1926 expansion included a 

new primary settling basin and converted the existing primary settling into a secondary settling basin. In 

1954, the primary settling basin was converted into a pre-settling basin, and the secondary settling basin 

was converted into a clearwell. The 1954 improvements project also added the first primary and 

secondary settling basins, two new filters, and a new chemical building. Two new secondary settling 

basins and two additional filters were built during the 1958 plant expansion. A presedimentation basin 

and CO2 equipment were added in 1967, with flume repairs, basin rehabilitation, and new equipment 

added during the 1971 and 1989 improvement projects. A carbon contact basin was added in 2001 by 

retrofitting the existing pre-settling basin.  

 

A.2 Water Quality 

The Kaw WTP raw water supply includes surface water from the Kansas River with the potential to 

provide a small volume of groundwater from the Kansas River alluvium. The maximum annual water 

rights from both sources total 22.4 MGD.  

 



TECHNICAL MEMORANDUM NO. 7 
Lawrence, Kansas Water Master Plan 
December 20, 2012 

2 

Kaw WTP raw water data between January 2008 and December 2010 is summarized in Table TM7.1. The 

daily data are shown in Figures B.1 through B.7 of Appendix B. The surface water can be characterized 

as high turbidity with high variability (between 6 and 2,427 ntu), high hardness and alkalinity, moderate 

to high iron, and moderate manganese.  

 

Figure B.24 in Appendix B shows the Kaw raw water TOC (total organic carbon) varies between 3.3 and 

10.2 mg/L, which is significantly higher than TOC for the Clinton WTP, which typically ranges between 

4 and 5 mg/L. Figure B.27 shows the DOC (dissolved organic carbon) is also variable, ranging between 

2.9 and 7.4 mg/L, with an average value of 5.0 mg/L. As shown in Figure B.28, approximately 80 to 95 

percent of the Kaw raw water TOC is DOC. The wide range in turbidity, TOC, and DOC in the Kansas 

River can make this source difficult to treat.  

 

Table TM7.1: Kaw WTP Raw Water Quality (January 2008 – December 2010) 
 

Parameter Units Range Average 

Flow MGD 3 – 11.5 5.13 

Turbidity Ntu 6 – 2,427 145 

Temperature degrees C 1.5 – 28.8 15.0 

pH s.u. 7.2 – 8.8 8.1 

Total Alkalinity mg/L as CaCO3 119 – 262 191 

Total Hardness mg/L as CaCO3 148 – 442 252 

Iron* mg/L 3 – 11 5.2 

Manganese* mg/L 0.13 – 0.55 0.33 

TOC * mg/L 3.3 – 10.2 5.8 

DOC * mg/L 2.9 – 7.4 5.0 

 * 2010 data only 

 

A.3 Finished Water Goals 

Water treatment plants must satisfy existing water quality regulatory standards and anticipate future water 

quality standards that may be more stringent than the existing standards. Table TM7.2 lists the key 

finished water quality goals for the Kaw WTP. Some of the parameters listed, such as pH and alkalinity, 

are not primary drinking water standards but are included because they affect finished water stability and 

are of a concern with respect to the aesthetic quality of the distribution system water.  



TECHNICAL MEMORANDUM NO. 7 
Lawrence, Kansas Water Master Plan 
December 20, 2012 

3 

 

Table TM7.2: Finished Water Quality Goals 
 

Parameter Goal Regulatory Limit 

Filter Effluent Turbidity  
(combined filter effluent) 

< 0.1 NTU for 95% of 
readings 

(Not to exceed 0.3 NTU) 

< 0.3 NTU for 95% of 
readings 

(Not to exceed 1 NTU) 

Filter Effluent Particle 
Counts (individual filter) 

< 10 particles/mL for 
particles from 2 to 15 µm in 
diameter 

N/A 

TOC removal through 
process 

Equivalent or better than the 
existing standard for 
conventional treatment. 

25% depending upon TOC 
monthly average. 

Pathogen Inactivation: 

Giardia 

Cryptosporidium 

Viruses 

 

> 3-log removal/inactivation 

> 3-log removal/inactivation 

> 4-log removal/inactivation 

 

3-log removal/inactivation 

2-log removal/inactivation 

4-log removal/inactivation 

pH 8.0- 8.5 s.u. 6.5 -8.5 s.u. 

Alkalinity > 60 mg/L as CaCO3 Lead and Copper Stability 

TTHM < 60 µg/L 80 µg/L 

HAA5 < 40 µg/L 60 µg/L 

Taste and Odor 
No objectionable taste and 
odor based upon Flavor 
Profile Analysis 

N/A 

 

A.4 System Overview 

The Kaw WTP is a lime softening and conventional plant that includes presedimentation, carbon contact 

basin, primary treatment (rapid mix, flocculation, and sedimentation), secondary treatment (rapid mix and 

sedimentation), dual media filtration, primary disinfection with free chlorine, and secondary disinfection 

with monochloramine. A process schematic is shown in Figure TM7.1. Kaw WTP performance data is 

shown in Appendix C.  



Raw Water
Intake

`

Debris Screen
and LSPS

Pre‐Sedimentation
Basin

PAC
Injection

Carbon
Contact Basin

Splitter
Structure

Rapid
Mix

Flocculation
Basin

Secondary Rapid
Mix and Flocculation

Secondary
Sedimentation

Dual Media
Filters 1‐8

Clearwell
and HSPS

Figure TM7.1

Lawrence, Kansas

Kaw WTP Process 
Schematic

Note:
*Can feed polymer before pressed, but only 
in very high turbidity (over 400 ntu).

Po
ly
m
er
* Li
m
e

Al
um

Po
ly
m
er

Sodium Hypochlorite
Filter Aid Polymer

Ammonia

Po
ly
ph

os
ph

at
e

Fl
uo

rid
e

Carbon Dioxide
Sodium Hypochlorite

Primary
Sedimentation

Sludge Return



TECHNICAL MEMORANDUM NO. 7 
Lawrence, Kansas Water Master Plan 
December 20, 2012 

5 

B. Process Evaluation 

B.1 Presedimentation Basin 

The presedimentation basin is being utilized to provide contact time for settling of grit, sand, and larger 

fraction of suspended solids. Approximately 0.5 mg/L of Nalco 8102 plus cationic polymer (low-med 

molecular weight, 20 percent active) is added at the entrance to the basin and varies with the solids 

loading from the river. The basin does not have a mechanical mixer and relies on the hydraulic action of 

the basin to provide the mixing energy. 

 

The basin is a circular, open top, cast in place concrete basin with a 120 foot diameter with V-notch weirs 

around the perimeter at WSE of 866.33 foot. The floor slab starts at 853.67 foot (12.67 foot depth) and 

slopes downward at 1:12 for the outside 32 foot to 851.00 foot (15.33 foot depth). The slope then 

increases to 2:12 between 28 foot and 10 foot radial distance to an elevation of 847.67 foot (18.67 foot 

depth). The volume can be calculated by adding the base cylinder with the two conical frustums created 

by the sloping floor slab. The total volume was calculated to be 1.2 million gallons.  

 

B.1.a State Requirements 

Chapter V, Section E of KDHE’s minimum design standards (2008 edition) state that waters containing 

high turbidity, gravel, sand, or silt should have pretreatment. High turbidity is typically defined as raw 

water in excess of 1,000 NTU. If any of these criteria are met, presedimentation, with or without the 

addition of coagulation chemicals, should be used and requires the following: 

 Detention time – Two hours for Kansas River 

 Overflow Rate – 3,500 gpd/sqft (2.4 gpm/sqft) 

 Weir Rate – 20,000 gpd/ft (13.9 gpm/ft) 

 Basin design – Hopper bottoms or be equipped with continuous mechanical sludge removal 

apparatus, and provide arrangements for dewatering 

 Inlet – Incoming water shall be dispersed across the full width of the line of travel as quickly as 

possible; short-circuiting must be prevented 

 Bypass – Provisions for bypassing presedimentation basins shall be included 

 

B.1.b Process Limitations 

Figure TM7.2 provides a summary of the hydraulic retention time (HRT) for the presedimentation basin 

at various plant flows. Based on the KDHE requirement of two hour detention time, the presedimentation 

basin is limited at 14 MGD. One could argue that contact time is required to disperse the polymer into  



0

1

2

3

4

5

6

7

5 10 15 20 25 30

Hy
dr
au
lic
 R
et
en

tio
n 
Ti
m
e 
(h
r)

KDHE Requirement = 2 hours for Kansas River

Plant Flow (mgd)

Figure TM7.2

Lawrence, Kansas

Presedimentation Basin 
Hydraulic Retention Time



TECHNICAL MEMORANDUM NO. 7 
Lawrence, Kansas Water Master Plan 
December 20, 2012 

7 

solution and coagulate the suspended solids and organics into settleable flocs. However, HRT is not the 

primary process parameter that drives settling. Once the flocs are formed, which typically takes between 5 

and 20 minutes, a more useful parameter for particle setting is the basin overflow rate, measured in 

gpm/sqft.  

 

Overflow rate can be used to determine the size of particles that will be removed through settling. Small 

particles and flocs that form from the polymer addition with a settling velocity less than the overflow rate 

will not be removed during this process. These particles may be removed during primary treatment and/or 

filtration. The presedimentation basin overflow rate for various plant flows is shown in Figure TM7.3. 

Based on the KDHE recommended overflow rate of 2.4 gpm/sqft, the presedimentation basin is limited at 

38 MGD. Based on the general engineering recommendation of 1.5 gpm/sqft, the presedimentation basin 

is limited at 25 MGD. 

 

The polymer addition will bridge a portion of the smaller particles to form larger particles and help that 

fraction settle-out. However, it will not account for much TOC reduction or offer significant process 

improvements at such low dose.  

 

This is especially important considering the impact it may have on rapid mix. Once polymer is added and 

flocs begin to form, additional mixing through process piping will sheer flocs. Once the flocs are sheered, 

it is very difficult to get them to form in the downstream flocculation process. It is possible that some 

particles are formed, sheered into colloidal particles, and pass through flocculation, sedimentation, and 

even filtration.  
[...]
 Maximum water velocity of 2 feet/sec in pipes and conduits to filters 

 Wash water troughs must be designed to provide a maximum horizontal travel of suspended 

particles not exceeding three feet in reaching the trough 

 Dual media must have: 

o Sand with an effective size of 0.4 to 0.55 mm and UC of no greater than 1.65 

o Anthracite with an effective size of 0.8 to 1.1 mm and UC of no greater than 1.7 

o At least 30 inches of media with at least 12 inches of sand 

 Facilities must provide for the washing of filters as follows: 

o At least 15 gpm/sqft, 20 gpm/sqft is recommended  

o At least 15 minutes wash of one filter at the design rate of wash 



TECHNICAL MEMORANDUM NO. 7 
Lawrence, Kansas Water Master Plan 
December 20, 2012 

41 

 

B.7.b Process Limitations 

Surface loading rate for filters at the Kaw WTP is shown in Figure TM7.16. This figure shows that the 

existing filter capacity of the four newer filters is 15.8 MGD at the KDHE recommended surface loading 

rate of 4 gpm/sqft when all filters are in service. The firm capacity with one filter out of service is 11.9 

MGD. The four old filters, which have much smaller surface area, have a combined rated capacity of 5.8 

MGD with all filters in service, and total firm capacity of 4.4 MGD. 

 

The total filtration and firm capacity for all eight filters is shown Figure TM7.17. With all filters in 

service, the total capacity is 21.6 mgd. When one large filter is out of service, the firm capacity is 17.7 

MGD.  

 

According to Kawamura (2000)15, most dual media filters operating with alum coagulation can perform 

well up to a loading rate of 6 gpm/sqft. According to Figure TM7.17, if the existing filters were loaded at 

a capacity of 5 gpm/sqft, the plant flow capacity for this unit process would be 27.0 MGD with all filters 

in service and 22.1 with one filter out of service.  

 

B.7.c Filter Backwash 

The four indicators used to trigger a filter backwash cycle include: 1) filtered water turbidity, 2) length of 

the filter run, 3) headloss through the filter, and 4) operator convenience. Ultimately what is most critical 

to proper treatment is the turbidity removal of the filtration process since this is what most regulatory and 

performance standards are based. It is recommended that data be collected by plant operators at the end of 

each filter run to document the average filter flow while in operation, filter run time, turbidity at 

backwash, headloss at backwash, and the reason backwash was initiated.  

 

B.7.d Filter Evaluation 

A filter evaluation is recommended to assess the filtration performance by examining a series of 

performance indicators and quantitative evaluations. The performance indicators typically used in 

evaluating filter performance include turbidity removal, the length of the filter run, unit filter run volume, 

and the ratio of backwash water used to the volume of filtered water produced. The quantitative 

evaluations performed consist of a series of tests that include measuring the bed depth, media and gravel  

                                                 

15
 Kawamura, S. Integrated Design and Operation of Water Treatment Facilities 



1

2

3

4

5

0 5 10 15 20

Fi
ltr
at
io
n 
Ra

te
 (g
pm

/s
q 
ft
)

Plant Flow (mgd)

4 New Filters

4 Old Filters

KDHE Requirement = 4 gpm/sqft

Figure TM7.16

Lawrence, Kansas

Filter Capacity



1

2

3

4

5

6

0 5 10 15 20 25 30

Fi
ltr
at
io
n 
Ra

te
 (g
pm

/s
q 
ft
)

Plant Flow (mgd)

All Filters in Service

One Filter out of Service

Figure TM7.17

Lawrence, Kansas

Total and Firm 
Filter Capacity



TECHNICAL MEMORANDUM NO. 7 
Lawrence, Kansas Water Master Plan 
December 20, 2012 

44 

migration, physical media analysis, general appearance, solids retention before and after backwash, and 

backwash analysis. The results from the quantitative evaluation will supplement the performance 

indicators to develop recommendations that will increase filter run time and lower filtered water turbidity.  

 

For some utilities, filter improvements have doubled filter run time through more effective backwash and 

better utilization of the anthracite layer’s solids storage capacity. If the filter evaluation and subsequent 

stress testing do not provide additional process capacity, additional filters or low pressure membranes 

may be required to increase plant capacity. 

 

B.8 Process Evaluation Summary 

The following summarizes the treatment processes at the Kaw WTP and the ability to produce water 

beyond the existing capacity of 16 mgd. This performance assessment focused on the treatment capacity 

based on regulatory compliance and process performance. Each process is depicted graphically in Figure 

TM7.18 and summarized below to highlight the limiting factor for each process. 

 

B.8.a Presedimentation 

Based on the KDHE requirement of two hour detention time, the presedimentation basin is limited at 14 

MGD. However, HRT is not the primary process parameter that drives settling. Once the flocs are 

formed, which typically takes between 5 and 20 minutes, a more useful parameter for particle setting is 

the basin overflow rate, measured in gpm/sqft.  

 

Based on the KDHE recommended overflow rate of 2.4 gpm/sqft, the presedimentation basin is limited at 

38 MGD. Based on the general engineering recommendation of 1.5 gpm/sqft, the presedimentation basin 

is limited at 24 MGD. 

 

Polymer addition at this location will bridge a portion of the smaller particles to form larger particles and 

help that fraction settle-out. The flocs that do not settle out will be exposed to sheer stress through process 

piping between the presedimentation basin and rapid mix. Once the flocs are sheered, it is very difficult to 

get them to form in the primary flocculation process. It is possible that some particles are formed, sheered 

into colloidal particles, and pass through flocculation, sedimentation, and even filtration.  

 

Recommendation 

Bench scale testing is recommended to optimize polymer addition and mixing requirements. Jar testing 

will determine if polymer addition is even required at this location, or if changing the dose and mixing  



0

5

10

15

20

25

30

HR
T

O
ve
rf
lo
w
 (K

DH
E)

O
ve
rf
lo
w
 (E

ng
 R
ec
)

HR
T

HR
T

M
ix
in
g 
En

er
gy
 (G

)

M
ix
in
g 
In
te
ns
ity

 (G
T)

HR
T

Ho
riz
on

ta
l V

el
oc
ity

HR
T

L:
W
 R
at
io

Re
yn
ol
ds
 N
o.

O
ve
rf
lo
w
 (K

DH
E)

O
ve
rf
lo
w
 (E

ng
 R
ec
)

Ho
riz
on

ta
l V

el
oc
ity

Fi
rm

 C
ap
ac
ity

To
ta
l C
ap
ac
ity

Presedimentation Carbon
CB

Rapid Mix Flocculation Sedimentation Filtration

Pr
oc
es
s C

ap
ac
ity

 (M
G
D)

2 
hr

1.
5 
hr

1.
2 
hr

2.
4 
gp
m
/s
qf
t

1.
5 
gp
m
/s
qf
t

60
 m

in
30

 m
in

Le
ss
 th

an
 3
0 
se
co
nd

s

G
 =
 8
00

 s
ec
‐1

G
T 
= 
6,
50
0

30
 m

in
24
m
in

0.
5 
to
 1
.5
 ft
/s
ec

3 
hr 2:
1 2:
1

0.
4 
gp
m
/s
qf
t

0.
75

 g
pm

/s
qf
t

0.
5 
ft
/s
ec

1.
0 
ft
/s
ec

4 
gp
m
/s
qf
t

4 
gp
m
/s
qf
t

5 
gp
m
/s
qf
t

5 
gp
m
/s
qf
t

Figure TM7.18

Lawrence, Kansas

Kaw WTP Process 
Limitations

Rated Capacity
Additional Testing Is Required - Additional 
Capacity May Be Possible
Plant Improvements Are Required



TECHNICAL MEMORANDUM NO. 7 
Lawrence, Kansas Water Master Plan 
December 20, 2012 

46 

energy might offer increased turbidity reduction and improvements to carbon adsorption, flocculation, 

and sedimentation.  

 

B.8.b Carbon Contact Basin 

PAC offers several process benefits and can be used for the following: 

 Taste and odor abatement 

 DOC adsorption  

 Reduce chlorinated disinfection byproduct formation 

 Removal of many organic emerging contaminants, including pesticides, pharmaceutically active 

compounds, and endocrine disrupting compounds  

 Removal of algal toxins (i.e. microcystins) 

 

Plant flows of 12 and 24 MGD corresponds to an HRT of 1.0 and 0.5 hours, respectively. While at least 

one hour is optimal, 50 to 80 percent of the process benefits can be achieved within 30 minutes of contact 

time. However, additional PAC will be required to achieve the same benefit at higher flows. Bench scale 

testing is required to determine the minimum PAC dose and contact time required to achieve the target 

process goals. Preliminary data at the plant and work done for other utilities indicate that 20 mg/L PAC 

would be required for microcystin reduction below 1 µg/L. Additional PAC may also be required to help 

reduce chlorinated DBP that form in the plant and in the distribution system. 

 

PAC addition is a low-capital cost option when a utility only requires a 10 to 20 percent reduction to 

achieve the target process goals with a dose of 5 to 10 mg/L. After 10 mg/L, the cost of PAC becomes a 

significant operating cost. A better alternative to PAC addition would be to use a strong pre-oxidant, such 

as ozone or chlorine dioxide.  

 

While ozone has higher capital cost, it has very low operating cost. Many utilities find that using ozone 

has lower 20-year life cycle costs compared to using PAC between 20 and 30 mg/L. In addition, ozone 

would provide additional benefits with regards to process improvements, oxidation, and disinfection. For 

example, ozone addition will provide taste and odor reduction, reduce chlorinated DBP formation, 

improve plant performance (flocculation, coagulation, and filtration), improve color, clarity, and TOC 

reduction, and oxidize algal toxins and many emerging contaminants.  

 



TECHNICAL MEMORANDUM NO. 7 
Lawrence, Kansas Water Master Plan 
December 20, 2012 

47 

Recommendation 

Bench scale testing is recommended to determine the PAC dose required to achieve various process goals, 

including the reduction of DOC, TTHM formation potential, and microcystins. Different PAC types 

should be evaluated and ranked according to performance for each process goal. 

 

Ozone bench scale testing is recommended to determine the ozone demand, decay, and sizing 

requirements to achieve disinfection, oxidation, process goals, and water treatment improvements. 

  

B.8.c Rapid Mix 

The calculated mixing intensity (G) value for the rapid mixing is between 750 and 810 sec-1, which is an 

acceptable range for adequate energy mixing. The calculated GT (Mixing Intensity multiplied by 

detention time) values for Rapid Mix No.1 and 2 are between 16,000 and 6,500 between 10 and 25 MGD. 

These values are an acceptable range for adequate mixing intensity at 25 MGD. 

 

Jar testing can be conducted to optimize chemical feed addition and determine the best combination of 

process modifications and chemical feed requirements to meet regulatory requirements and finished water 

goals. The following process improvements can be optimized through jar testing: 

 Lime dose to meet hardness, pH, and alkalinity goals 

 Impact of alum dose on settleability, turbidity, and TOC reduction 

 Examine how process modifications can improve rapid mix and flocculation 

 Impact of polymer type and dose on process goals and coagulant addition 

 Compare anionic, cationic, and nonionic polymers 

 

Recommendation 

Bench scale testing is recommended to evaluate how to improve treatment and lower operating costs. 

 

B.8.d Flocculation 

The design capacity for the flocculation process is approximately 20 MGD based upon the hydraulic 

detention time of 30 minutes. Increasing the plant flow to 25 MGD would decrease the detention time to 

24 minutes.  

 



TECHNICAL MEMORANDUM NO. 7 
Lawrence, Kansas Water Master Plan 
December 20, 2012 

48 

The flocculation basins should be designed to operate between 0.5 and 1.5 ft/min. Horizontal velocity for 

the flocculation basins at various plant flows is illustrated in Figure TM7.12 and shows the horizontal 

velocity is in compliance between plant flows of 10 and 30 MGD. 

 

Recommendation 

Bench scale testing and field investigations will be required to determine if the flocculation process can 

be optimized to promote greater floc settleability (0.1 to 2.0 mm effective size) such that flocculation 

basin hydraulic detention time less than 30 minutes can be utilized. 

 

B.8.e Sedimentation 

Using the state recommended value of three hours for hydraulic detention, each basin is sized for 7.5 

MGD, or total plant flow of 15 MGD. 

 

Recommended value for Reynolds Number is less than 14,000. At 15, 20, 23, and 25 MGD, the Reynolds 

number was calculated to be 10.4k, 13.9k, 16.0k, and 17.3k. These values indicate that the sedimentation 

capacity is limited to around 20 MGD. 

 

Based upon surface overflow rate recommended by KDHE, the plant flow is limited to 8.7 MGD. Using a 

general rule of thumb of 0.75 gpm/sqft, the plant flow is limited to 15 MGD. 

 

The recommended process standard for sedimentation horizontal velocity is between 0.5 and 1.0 ft/sec. 

Based on this condition, the plant is limited to 11 MGD at 0.5 ft/sec, and 22 MGD at 1.0 ft/sec. 

 

These values indicate that the sedimentation basins are limited by process variables to around 16 MGD 

without improvements. Process improvements through bench testing and optimization could increase 

sedimentation capacity to between 16 and 18 MGD. Physical improvements could be made to increase 

sedimentation capacity to 22 MGD or higher, but would require capital investment.  

 

Recommendation 

Further investigation would be required before final design recommendations can be made, but likely 

improvements would include tapered mixing energy in the flocculation basin, longitudinal baffling in the 

sedimentation basin (to increase the length-to-width ratio and decrease short circuiting), and replacement 

of the sludge removal mechanism.  



TECHNICAL MEMORANDUM NO. 7 
Lawrence, Kansas Water Master Plan 
December 20, 2012 

49 

 

B.8.f Filtration 

With all filters in service, the total capacity is 21.6 mgd at 4 gpm/sqft. When one large filter is out of 

service, the firm capacity is 17.7 MGD.  

 

Most dual media filters operating with alum coagulation can perform well up to a loading rate of 6 

gpm/sqft. If the existing filters were loaded at a capacity of 5 gpm/sqft, the plant flow capacity for this 

unit process would be 27.0 MGD with all filters in service and 22.1 with one filter out of service.  

 

Recommendation 

A filter evaluation is recommended to assess the filtration performance to see if additional capacity can be 

achieved by examining a series of performance indicators and quantitative evaluations. The results from 

the quantitative evaluation will supplement the performance indicators to develop recommendations that 

will increase filter run time and lower filtered water turbidity.  

 

For some utilities, filter improvements have doubled filter run time through more effective backwash and 

better utilization of the anthracite layer’s solids storage capacity. If the filter evaluation and subsequent 

stress testing do not provide additional process capacity, additional filters or low pressure membranes 

may be required to increase plant capacity. 



Technical Memorandum No. 8 
Hydraulic Model Development 

Water Master Plan 

for  

Lawrence, Kansas 

City of Lawrence, Kansas 

BMcD Project No. 59410 

City P.O. 002109 

Burns & McDonnell Engineering Company, Inc. 
9400 Ward Parkway 

Kansas City, MO 64114 

 
 

 

  

 



TECHNICAL MEMORANDUM NO. 8 
Lawrence, Kansas Water Master Plan 
December 20, 2012 
 

TC-1 

City	of	Lawrence,	Kansas	

Water	Master	Plan	Technical	Memorandum	No.	8	

Table	of	Contents	
 

A. General ........................................................................................................................................ 1 

B. Field Testing and Data Collection .............................................................................................. 1 

C. Model Construction .................................................................................................................... 2 